



2394

Parts List					
Ref	Class	Part	Description	Qty	Footnote
1	16	880668001	STUD, (M10 x 1.5)	10	
2	16	888997001	STUD	1	
3		878187	SENSOR ASSEMBLY, Knock	2	
4	10	892086035	SCREW, (M10 x 35)	2	
5	12	40023 19	WASHER	2	
6		884268A 1	OIL JET ASSEMBLY	6	5
7	54	888988008	CLAMP, (34.6 mm)	2	5
8	32	885544002	HOSE	1	
9	22	896094A01	FITTING ASSEMBLY	1	5
10	25	888814	O-RING, (.351 x .072)	1	5
11	32	859785 71	TUBING, (52.00 Inches Bulk), To V	1	
12	54	816311T	CABLE TIE, (8.00 Inches)	1	
13		881879A20	SENSOR, Pressure, Water Pressur	1	
14	16	888849001	STUD, (M8 x 57)	2	5
15	11	826365	NUT, (M8)	2	5
16	22	885517A05	FITTING ASSEMBLY	1	
17	25	892077	O-RING	1	2
-	27	880552A06	GASKET SET, Powerhead	1	
-	61	895247A06	POWERHEAD ASSEMBLY	1	